

OCC test report

Sample Purity: 99.999930% Unit:ppm wtTest Date: 2022-01-26

Element	Content	Element	Content
Li	<0.001	Az	0.080
Be	<0.001	Cd	<0.01
B	0.025	In	<0.005
F	<0.005	Sn	<0.005
Na	0.014	Sb	0.005
Mg	0.004	Te	<0.05
Al	<0.005	I	<0.005
Si	0.086	Cs	<0.01
P	0.002	Ba	<0.001
S	0.055	La	<0.001
Cl	0.175	Ce	<0.001
K	<0.01	Pr	<0.001
Ca	0.022	Nd	<0.001
Se	<0.001	Sm	<0.001
Ti	0.003	Eu	<0.001
V	<0.001	Gd	<0.001
Cr	<0.005	Tb	<0.001
Ma	<0.001	Dv	<0.001
Fe	0.034	Ho	<0.001
Co	<0.001	Er	<0.001
Ni	0.071	Tm	<0.001
Cu	main content	Yb	<0.001
Zu	0.031	Lu	<0.001
Ga	<0.01	Hf	<0.001
Ge	<0.005	Ta	<0.05
As	<0.005	W	<0.001
Se	<0.01	Re	<0.001
Br	<0.05	Os	<0.001
Rb	<0.001	Ir	<0.001
Sr	<0.001	Pt	0.038
Y	<0.001	Au	0.031
Zr	<0.001	Hg	<0.01
Nb	<0.01	Tl	<0.001
Mo	<0.01	Pb	0.001
Ru	<0.005	Bi	<0.001
Rb	<0.05	Th	<0.001
Pd	<0.005	U	<0.001